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Table 1. XRF Analysis of the tested Dolomite and Granite aggregates
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Table 2. Standard testing results of the CRS emulsion used
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Table 3. Standard testing results of the CSS emulsion used
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Fig. 1. Curing condition of the bitumen emulsions
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Fig. 2. Pull of Posi Test AT-A apparatus
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Table 4. Samples nomination and classification for the pull of test
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Fig. 3. BBS testing results for the CRS emulsion and granite aggregate

CRS62.5-Dolomite
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Fig. 4. BBS testing results for the CRS emulsion and dolomite aggregate
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Fig.5. BBS testing results for the CSS emulsion and granite aggregate
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Fig. 6. BBS testing results for the CSS emulsion and dolomite aggregate
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Fig.7. BBS testing results for the modified CRS emulsion and granite aggregate
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Fig. 10. BBS testing results for the modified CSS emulsion and dolomite aggregate
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